Purchasing Divison

e\ 2019 Washington Street East

*| Post Office Box 50130

Charleston, WV 25305-0130 02

State of West Virginia
Centralized Expression of Interest

— Architect/Engr

Proc Folder: 544951

Doc Description: A/E Services for Blackwater Falls SP Wastewater Improvements

Proc Type: Central Contract - Fixed Amt

S

DEPARTMENT OF ADMINISTRATION
URCHASING DIVISION
2019 WASHINGTCN STE

CHARLESTON

wv 25305

ENDOR

«andor Name, Address and Telephone Number:

ate Issued Solicitation Closes | Solicitation No Version
2018-02-01 2019-02-22 CEOQI 031C DNR1900000004 1
13:30:00
£ RECEVING | QCATION = . — ]
-ID CLERK

RECFNVED

0I9FEB 21 PH 1: 43

WV ["Li;;"i”u"'\&;iNG —_—
DVISION

ey

1

: DR [NFORMATIGN CONTACT THE BUYER
[...]
Specialist. Client requested due diligence to be done regarding view shed impact for potential
timbering at a water treatment plant. Work consisted of creating a set of observation points,
barrier of trees to remain and analysing the results using a 6t tall person located at each
observation point to show no negative impact resulting from the proposed timbering.

Upper Kanawha Valley Phase lll, West Virginia American Water Company, Kanawha
County, WV: Served as Senior G!S Specialist on thig project consisting of multiple waterline
extension and upgrade contracts. Responsibilities included managing project documentation,
data acquisition, GPS data processing, one call design tickets and third party utility contact on
project area for proper utility line marking, and crossing procedures and requiremeants.



©———

M
MOTT M

MACDONALD

Stephen B. Polen, PE

Personal summary
Education:

MS, Engineering
Management, Youngstown
State University, 1958

BS, Civil/Environmental
Engineering, Youngstown
State University, 1985

Registrations:
Professional Engineer

OH 1994

PA 990

FL 1989

WV, 2017
M 2017
Construction Document
Technologist (CDT), 1995

Designated Design-Build
Professional, 2014

Professional memberships:

American Society of Civil
Engineers

American Water Works
Association

Water Environment
Federation

Pennsylvania Municipal
Authorities Association

Mr. Polen has more than 30 years of experience providing engineering services
to water/wastewater, general civil, and facilities engineering clients. Mr. Polen is
an Area Manager within the Mott MacDonald organization where he has
oversight responsibilities including staffing and project goals achievement for
Water\Wastewater, Stormwater Projects, and facilities in Western Pennsylvania,
West Virginia, Ohio, Kentucky, lllinois, Indiana, and Michigan. He also directly
manages the Pittsburgh Office of Mott MacDonald while serving as
Program/Project Director for several key projects. As Program/Project Director,
he coordinates all aspects of engineering projects and functions as the primary
contact between sfrategic clients and the Mott MacDeonald organization.

Having previously managed the day-to-day operation and adminisiration of a growing public
water utility, Mr. Polen approaches projects from the perspective of the owner. He is able to
address operational and management issues and has extensive experience managing capital
improvement projects. His experience includes analysis, design, construction, and operation.

Selected projects

Program Management and Design Management Services, Pittsburgh Water and Sewer
Authority (PWSA), Pittsburgh, PA: Program Director and Engineer of Record responsible for
program oversight. This includes management of staff who perform the day to day functions of
water and sewer infrastructure capital improvement program which include project
identification, project prioritization based on risk-based methodclogies, budgeting, preparation
and/for review of conceptual and final designs, design project management, construction
administration and financial oversight The Program includes providing embedded staff who
prepare preliminary designs, develop RFP documents, participate in selection of design
consultants to develop final design documents, faciiitate bid phase services and oversee
construction phase services for all Capital and Operational projects. These projects include:
lead service line replacement programs, meter replacement projects, valve replacement
projects, pump station rehabilitation projects, treatment plant upgrade projects, reservoir and
tank upgrade projects, and miscellaneous utility operation projects.

OHice Building Renogvation, Utilities Investigation, Conceptual and Final Designs,
Confidential Client, Pittsburgh, PA: Project Director for site investigations, conceptual and
final designs, and construction phase services for the renovation of a two-story, 56,000 square
foot office building to provide new office accommodations. Mott MacDonald prepared design
and construction cost estimates, design and construction schedules, code analyses, life safety
analysis, fire hazard analysis, energy analysis, and high-performance: sustainability design
report. Renovations took place while the building is occupied; therefore, demolition and
construction occurred over six phases. Each phase was completed with commissioning and as-
built drawing preparation prior to the start of the next subsequent phase. Design included the
construction of a new personne! elevator, ensuring compliance with ADA-accommodations,
detailed design of specialized system furniture arrangements, including significant electrical,
data, and security accommodations.

New Training and Testing Laboratory, Conceptual and Final design and Construction
Oversight, Confidential Client, Pittsburgh, PA: Project director for site investigations,
conceptual and final designs, and construction phase services for the renovation and
conversion of an existing two-story, 14,400 square foot shipping and receiving building to
provide new modern training and testing laboratory accommodations. Conceptual and final
design documentation included preparation of design and construction cost estimation, design
and construction schedules, code analysis, life safety analysis, fire hazard analysis, and high-
performance sustainability design report. Design includes the full demolition of all but the
structural shell of the building, full asbestos and lead based paint abatement, construction of a
complete Exterior insulation and Finishing System, extensive raised flooring system, detailed
design of specialized modular system furniture arangements, and significant electrical, data,
and security accommodations.

fiiain Pump Station Upgrades, ALCOSAN Campus, Pittsburgh, PA: Project Director for site
investigations, design, and construction phase services for the replacement, upgrade, and new
construction of various items to improve the dependability and efficiency of ALCOSAN's 480

MGD Main Pump Station. Major components of work included: upgrade of three existing 2,000
hp pumps with 53-inch impeilers, new motors, and new variable frequency drives; replacement



M
MOTT M

MACDONALD

Kemal Niksic, PE
Page 2

equipment and conveyance system, constructability, and estimated cost of the proposed
alternatives.

improvements to Thermally Treated Sludge System (TTSS) at the Meadowbrook Water
Pollution Control Plant, Franklin Township Municipal Sanitary Authority, Murrysville, PA:
Designed and oversaw improvements to the operation of the existing TTSS at the six MGD
Meadcwbrook WPCP that resulted in production of exceptional quality Class A biosolids as
documented by receipt of a DEP Pemmit for Class A biosolids disposal. The improvements aiso
included rehabilitation of the co-generation system and automated its operation through the
WPCP’'s SCADA system.

Improvements to the Combined Sewer Overflow System, Frankiin Township Municipal
Sanitary Authority, Murrysville, PA: Responsible for design of new combined sewer overflow
structures in the Borough of Export. The structures are precast vaults with coarse screens,
baffle walls for floatables capture weirs, and vortex valves for flow controls.

Biological Nutrient Removal (BNR) Wastewater Treatment Plant Improvements, Berkley
Heights, NJ: Designed $4 million in improvements to the existing wastewater treatment plant
to achieve BNR treatment requirements. Services included modifying existing treatment units to
provide new anoxic zones, new slow-moving mechanical mixers, and major improvements to
the plant's three anaerobic digesters. Improvements were also made to the EQ basin, site
facilities, and other miscellaneous items.

Modifications to Sewage Treatment Plant, Phase 2, at the Department of Veterans Affairs
Hudson Valley Health Care Sysiem, Castle Paint, NY: Responsible tor the design ot
improvements to the wastewater treatment at the VA's Castle Point facility. The design included
rehabilitation of the existing trickling filters, sludge digestion improvements, heating and
ventilating, internal flow pumping replacement, and additional miscellaneous improvements.

€S0 Long Term Control Plan, Municipal Authority of the City of McKeesport,
McKeesport, PA: Authored CSO long term control plan for the Authority's combined sewer
system as required by the PA Department of Environmental Protection. Authored an Act 537
Plan for the Authority’s WWTP including various altematives for the elimination of sanitary
sewer overflows, evaiuation of the existing wastewater treatment plant capacity including solids
handling facilities, and alternatives for the Authority's combined sewer system upgrade.

CSO0 By-Pass Facillties Design, Borough of Kane Authority, Kane Borough, PA: Designed

and performed project management for the construction of Combined Sewer Qverflow By-Pass
facilities including concrete structures, flow controls, disinfection, and dechlorination system.

CS0 Long Term Control Plan, Clairton Municipal Authority, Clairton, PA: Authored a CSO

Long Term Control Plan for the Authority's combined sewer system as required by the PA

Department of Environmental Protection. Developed a system-wide urban watershed

management hydraulic/hydrology mode! utilizing EPA SWMM 5.0

Project Management Oversight, Erie Water Works, Erie, PA: Designed and provided project

management oversight, including the scheduling and moenitoring of construction, for the

following projects:

= Chlorine dioxide disinfection facility at the 32 MGD Chestnut Street water treatment plant;
chlorine gas disinfection facility at the 56 MGD Sommerheim Water Treatment Plant.

= Fluoridation facility at the 32 MGD Chestnut Street and 56 MGD Sommerheim water
treatment plants

= Installation of approximately 9,000 linear feet of underwater chemical feed lines at the intake
in Lake Erie for the Sommerheim water treatment plant,

s Construction of the 3.5 MGD East Lake Road pump station in Erie, PA

* 15 MG Johnson Reservoir and 10 MG Sigsbee Reservoir upgrade

* 20 MGD Sigsbee Pump Station upgrade

® 45 MGD Sommerheim Water Treatment Plant Low Service Pumping Station

Authored system-wide “Erie Water Works Pumping and Storage Facilities Analysis” used to

assess short and long term needs for the system’s operation. Performed general project

services for various water projects inciuding the construction of new water lines, construction of

the Station Road pump station, and construction of several elevated storage tanks. Other
duties included the preparation of all required permits for construction projects, processing



M
MOTT M

MACDONALD

Kemal Niksic, PE
Page 3

pericdic pay estimates, change orders, review of shop drawings, and other work associated
with construction.

Watershed Management, Greater Greensburg Area Sewage Authority, Greensburg, PA:
Developed a system-wide urban watershed management hydraulic/hydrology medel utilizing
EPA SWMM 5.0.

Salt Run Reservoir Dam, Emporium Water Company, Emporium, PA: Designed an
overtopping protection upgrade of the Salt Run Reservoir Dam utilizing roller compacted
concrete application.

Wastewater Treatment Plant Expansion, St. Mary’s Municipal Authority, St. Mary’s, PA:
Designed and provided project management for an $11 million St. Mary's Wastewater
Treatment Plant expansion. The work consisted of the construction of a new headworks
building which houses two avtomated mechanical bar screens each with a capacity of 10 MGD,
two aerated grit chambers and a pump station capable of pumping flows of up to 20 MGD; an
influent splitter box, 12 MGD capacity sequential batch reactors, a new UV disinfection system,
new aerobic digesters for treatment of the secondary sludge, modifications to the existing
sludge handling process, new garage building, and additions and improvements to the existing
operations building and treatment process.

Anaerobic Digesters Rehabilitation, St. Mary’s Municipal Authority, St. Mary’s, PA:
Designed and provided project management for the rehabilitation of anaerobic digesters
including cover rehabilitation, digestion gas equipment rehabilitation, and improvement to the
existing sludge recirculation system.

Backwash Treatment Facility, Borough of Sewickley Water Authority, Sewickley, PA:
Participated in the design of the backwash treatment facilities, green sand filters, and the
framewaork of SCADA network. Designed a floating cover for the 1.0 million gallon Reservoir
No. 4. Prepared detailed plans and specifications and served as Project Engineer.

Water System Facilities Audit, Williamsport Municipal Water Authority, Williamsport, PA:
Co-author of water system facilities audit. The work included an analysis of the existing water
system's facilities including treatment plant, pump staticns and reservoirs, and recommendation
for an upgrade necessary for a future interconnection into a unique SCADA control system. Co-
authored “Lycoming Creek Well Field Utilization Study” to assess the existing conditions of the
Authority’s groundwater source, and prepared different options for future utilization to the well
field.

Borough of Girard WWTP Upgrade, Borough of Girard, PA: Authored Corrective Action
Plan, and developed a conceptual design plan for the Borough of Girard WWTP improvements.
Participated and oversaw the design phase of the Borough of Girard WWTP upgrade.

Pedersen & Pedersen, Valencia, PA: Project Engineer responsible for design and inspection
of various size sewers, preparation of ercsion and sediment control plans, storm water
managerment plans for various land development projects, design, inspection, and preparation
of as-built drawings for cellular telephone antenna sites including self-guided towers, lattice
towers, and design of on-site wastewater treatment facilities for individual units.

international Rescue Committee Sarajevo, Bosnia: Project Engineer/Project Manager on
various infrastructure projects during the war in the City of Sarajevo, Bosnia, and Herzegovina.
The list of projects, all of a critical nature, included the development of an aliernative water
supply for the City of Sarajevo, the construction of mobile package water treatment units, and
expansion of the natural gas supply for the City, inciuding the installation of more than 2,000
individual connections, and repair of 14 of the City's main central boiler houses which provided
heat for over 60,000 people. Cooperated with and assisted other aid agencies throughout the
war including UNHCR and USAID.



M
MOTT M

MACDONALD

Reobert J. Anderson, PE

Personal summary
Education:

MS, Environmental
Engineering, University of
California, Davis, 1989

BS, Civil Engineering, Loyola
Marymount University, 1987
Registrations:

Professional Engineer

CA , 2012
co 1993
ID 4 2009
OR 012

Professional memberships:

American Society of Civil
Engineers (ASCE)

American Public Works
Association (APWA)

Rocky Mountain Water
Environment Association
{RMWEA)

Mr. Anderson has more than 25 years of engineering and project management
experience with technical expertise that spans the range of waterivastewater
treatment, hydraulic systems, master plans and engineering studies, design,
detailed plans and specifications preparation, and construction management.

Mr. Anderson has considerable experience serving as lead Project Manager for a variety of
water and wastewater treatment piant projects. Other project experience includes lift stations,
booster pump stations, raw water pump stations, sewer collection systems, force mains, water
transmission pipelines, water storage tanks, raw water/irrigation reservoirs, drainage and
erosion control facilities, and raw water canal diversions.

Selected projects

Wawona Wastewater Treatment System Rehabilitation, National Park Service, Yosemite
National Park, Mariposa County, CA: Project Manager. Predesign services to evaluate and
establish proposed improvements to the existing Wawona Campground subsurface wastewater